


 17

PARTS LIST 
 

ITEM # PART # QTY DESCRIPTION 
    

1 807-0101 1 MACHINE BASE WELDMENT 
2 807-0104 1 CUTTER HEAD SUPPORT WELDMENT 
3 807-0121 1 BRAKE PLATE 
4 807-0122 1 BRAKE CABLE END MOUNT 
5 807-0137 1 AXLE 
6 807-0060 1 WHEEL SPACER 
7 807-0108 1 KICKSTAND BRACKET WELDMENT 
8 807-0109 1 KICK GUARD 
9 807-0110 1 HANDLE MOUNT PLATE 

10 807-0111 2 ADJUSTMENT PLATE 
11 807-0118 1 IDLER BRACKET 
12 807-0119 1 CABLE END SUPPORT 
13 807-0025 1 PIVOT PIN WELDMENT 
14 807-0068 1 HANDLE WELDMENT 
15 807-0140 1 CLUTCH PLATE – CLUTCH SIDE 
16 807-0141 1 CLUTCH PLATE – ENGINE SIDE 
17 807-0124 1 BELT GUARD WELDMENT 
18 807-0128 1 INNER GUARD 
19 807-0129 1 GUARD MOUNT – CUTTER END 
20 913-0435 1 GUARD MOUNT – ENGINE END 
21 807-0131 2 BUMPER TUBE 
22 807-0132 2 BUMPER STRAP 
23 807-0133 1 HANDLE SUPPORT 
24 807-0070 1 CUTTER HEAD ASSEMBLY – COMPETE 

24a 807-0007 1 CUTTER HEAD BODY 
24b 807-0008 1 CUTTER HEAD COVER 
24c 090-0513 9 3/8-24 X 1” SHCS 
24d 807-0001 3 CUTTER TEETH – STRAIGHT 
24e 807-0002 3 CUTTER TEETH – 25 DEGREE 
24f 807-0003 3 CUTTER TEETH – 45 DEGREE 
24g 090-0113 4 3/8-16 X 1 ¾” HHCS 
24h 090-0228 4 3/8” SPLIT LOCK WASHER 
24j 090-0207 4 3/8-16 HEX NUT 
25 030-0115 2 1 3/16” BORE BEARING 
26 807-0006 1 BRAKE CALIPER 
27 807-0005 1 BRAKE ROTOR 
28 807-0013 2 WHEEL 13/5.00 - 6 
29 030-0246 2 1” DRIVE SHAFT BEARING 
30 807-0059 3 AXLE LOCKING COLLAR 
31 807-0134 1 DRIVE SIDE GUARD 
32 807-0135 1 ENGINE SIDE GUARD 
33 807-0136 1 OPEN SIDE GUARD 
34 909-0012 1 IDLER SHEAVE 
35 030-0249 1 ENGINE  - 8 HP HONDA                 CPSC82HMC 
35 030-0447 1 ENGINE – 9 HP ROBIN                   CPSC92RMC 
35 030-0448 1 ENGINE – B&S IC                           CPSC1350ICMC 
36 913-0044 1 BELT TENSIONER 
37 807-0116 1 CLUTCH CONTROL CABLE 
39 807-0037 1 BRAKE HANDLE 
40 500-0041 2 BLACK HANDLE GRIP 
41 030-0269 1 CLUTCH BRAKE 
42 030-0268 1 5H740 BELT 
43 807-0004 1 PULLEY 
44 030-0118 1 1 3/16” BUSHING 
45 030-0117 2 RETAINING RING 
46 090-0013 1 ¼-20 X 1 ¾” HHCS 
47 090-0066 9 5/16-18 X ¾” HHCS 
48 090-0072 12 5/16-18 X 2” HHCS 
49 090-0073 4 5/16-18 X 2 ¼” HHCS 
50 090-0088 3 5/16-18 X 1” HHCS 
51 090-0089 3 5/16-18 X 1 ¼” HHCS 
52 090-0110 4 3/8-16 X 1” HHCS 
53 090-0111 4 3/8-16 X 1 ¼” HHCS 
54 090-0114 1 3/8-16 x 2” HHCS 
55 090-0119 1 3/8-16 X 2 ¼” HHCS 
56 090-0153 1 7/16-20 X 1 ¼” HHCS 



 18

57 090-0162 2 10-32 X 3/8” SELF TAPPING SCREW 
58 090-0226 1 7/16 INTERNAL TOOTH LOCKWASHER 
59 090-0232 2 ¼ USS FLATWASHER 
60 090-0233 27 5/16 USS FLATWASHER 
61 090-0234 4 3/8 USS FLATWASHER 
62 090-0394 3 5/16 SPLIT LOCKWASHER 
63 090-0438 4 5/16-18 J NUT 
64 090-0460 31 5/16-18 NYLOCK NUT 
65 090-0461 12 3/8-16 NYLOCK NUT 
66 090-0470 2 ¼-20 NYLOCK NUT 
67 090-0503 35 5/16-18 SELF TAPPING SCREW 
68 090-0617 1 ¼-20 X 2 ½” HHCS 
69 703-0424 2 ¼ “ X ¼” X 2” KEY 
70 807-0036 1 FULL CLEVIS 
71 807-0057 1 ¼” X 7/8” CLEVIS PIN 
72 703-0425 1 SPRING – LE-041-7MW 
73 080-0053 3 5/16-18 X 5/16 SET SCREW 
74 020-0001 2 3/8-16 X 5/8 SET SCREW 
75 804-0049 1 J BOLT 
76 804-0050 1 SPRING 
77 807-0146 1 OPERATOR PRESENCE HANDLE WELDMENT 
78 807-0056 2 5/16 X 2” CLEVIS PIN 
79 100-0015 2 3/32 HAIR SPRING COTTER 
80 807-0035 1 BRAKE CABLE ASSEMBLY 
81 SEE BELOW 2 SHIM – SEE BELOW 
82 900-0074 4 5 ½” CABLE TIE 
83 090-0418 2 5/16-18 WHIZ NUT 
84 807-0009 1 DRIVE SHAFT WELDMENT 
85 500-0031 1 ¼” X ¼” X 1” KEY 
86 804-0048 1 LEG STAND 
87 090-0248 2 5/16-24 X ¾” HHCS 
90 706-0152 1 CLUTCH CONTROL SPRING 

    

 
 
 
 

REQUIRED SHIMS (#81) 
 

MODEL ENGINE SHIMS THICKNESS PART # 
         

CPSC1350ICMC 030-0448 2 0.075 090-0024-3 
         

CPSC82HRL 030-0249 2 0.075 090-0024-3 
         

CPSC92RRL 030-0447 2 0.075 090-0024-3 
     
     

 
 
 




